NO : 3811A01

ZA B R S S

GOLDEN WHEEL INDUSTRIAL SEWING MACHINE

%"—l—/\ﬁ

|—

PARTS BOOK

MODEL:CS-3811

R & = I S ©5 S R = L S
CHEE SIANG INDUSTRIAL CO., LTD.



N e = oSO O™ e
P2 A ] ]

MODEL : CS—3811

7 5 INDEX PAGE
AMBYE ARM BED AND IT'S ACCESSORIES ----------------—- 2-3
CEPE - SEWING MECHANISM ---—---------""""""--- - 4-7
FobHg R F g ——- FIRST SECTION GATHERING-ADJUSTING MECHANISM --- 8-9
Ry - PRESSER FOOT MECHANISM ----——---------mmmmm—- 10-11
FmERSYE - FEED ROTATING SHAFT MECHANISM ---------------—- 12-15
P BN FPBHE - SECOND SECTION GATHERING-ADJUSTING MECHANISM -- 16-17
i®E - ROTARY HOOK MECHANISM ----—-------"""-----mm 18-19
e ERBE - Z1GZAG FEED MECHANISM ---—-------""""------ 20-21
hEFBE OIL LUBRICATION MECHANISM ----—--------------——- 22-23
ﬁ‘ & e ACCESSORIES - 24-27

T 545 2 F B P & — NUMERICAL PARTS-LIST——————mmmmmmmm oo 28-30



A. CS-3811 A#g##4 ARM BED AND IT'S ACCESSORIES

ZSA11008
ZSB11021 ?

F1063—0A Qgs®A1051-0n

EM1010—0A \ @)ﬁ) E1052—0A
ﬁ ZMBO4AO1] “%—73809016

EM8120—-0A

ZMB04002
WB041002

EM1038—0A

ZSB09016
EM1530—0A

F1029—0A
E1053—0A .

ZSD20007

A1013—1A

ZSB11023
EM1020—-0A ZSB09013

A EM1026—0A

A1042—-0A

E1020—-0A

EH1042-0A ZSA15022




A~ CS-3811 ~ %2 +4# ARM BED AND IT'S ACCESSORIES

FEEA F

Part No

F BB
Q, TY Part No

Name of Part

A1013-1A
A1022-0A
A1025-0A
A1042-0A
A1051-0A
E1020-0A
E1021-0A
E1026-0A
E1027-0A
E1028-0A
E1029-0A
E1052-0A
E1053-0A
E1063-0A
EH1021-0A
EH1025-0A
EH1030-0A
EH1042-0A
EM1010-0A
EM1020-0A
EM1026-0A
EM1038-0A
EM1038-2A
EM1530-0A
EM8120-0A

B e

x gi.;{ ———————

Ry

S - Name of Part
»FEE —— Rubber Cork
¥ & A& ———— Tension Releasing Disc
R - Tension Disc

————————— Washer ———————

Zitmpy —- Top Cover Thread Guide
BEREY Tension Spring
@ 3 5545 ——— Thread Tension Stud
fr SEE Thread Take-up Spring

Tension Releasing Pin
MY A Thread Tension Regulator Bushing ——-
; Arm Thread Guide
Arm Thread Guide
Thread Take-up Cover
Tension Spring
Tension Disc

Disc Cover

HWE & ——————— Adjusting Ratchet

s 4 4 —— Upper Thread Tension Plate

_________ Face Plate
S —— Hinge Stud
P — Hinge Stud

¥ "B B -—— Push Buttons

SRR A A K e Thread Tension Regulator Assy. -———-

MABE A4 A K e Thread Tension Regulator Assy. ———
@ 47 5545 —— Thread Tension Stud

— o e e e e e e 1 DND = e e e e e e e e e e e DND e
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¥ % B —— Washer
B Screw (M4-0. 7x28)
B Screw (M4-0. 7x8)
; Screw (11/64-40x5.5) —————-
Screw (15/64-28x8)
Screw (9/64-40x4)
A Screw (9/64-40x6)
I Screw (11/64-40x5.5) —————-
B Screw (11/64-40x20)
L Screw (5/16-18x16)
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5 e
5 e
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B~ CS-3811 x4 (- ) SEWING MECHANISM(1)

R R LR Name of Part 2H R 25 FE L4 Name of Part i
Part No Q, TY Part No TY
A1071-0A 4+ % & () - Needle Bar Bushing (Upper) -————--—- 1 XB108002 i tf ——————- Felt - 1
A1076-0A  #pMmH ———— Thread Guide —————————————————————— 1 XB210001 7 fﬁ ——————— Felt ————————— 1
A1077-0A # F —— Needle Bar Upper Bushing Cap —————-- 1 ZSA11009  #25% ——————- Screw (11/64-40x2.8) ————————- 1
A1082-0A 443 #3513 - Needle Bar Guide Slide Block ——————- 1 ZSA15018  #% 5k ———r Screw (15/64-28x19) ———————- 1
A1104-0A ®HEHEk ——— Collar —————————————————m—mm— o 1 ZSA15020 4%k ——————- Screw (15/64-28x11) —————————- 1
E1060-1A =<4 ————— Thread Take-up Lever ————-———-———--—— 1 ZSA15021 4% 3%k ———— Screw (15/64-28x4.5) ————————- 1
E1061-0A = =% %4 -— Take-up Lever Support Stud —————-——- 1 ZSA16010 ¥} 3% ————— Screw (1/4-40x4.5) —————————- 1
E1064-0A = f=if 3 —— Thread Take-up Lever Slide Block ——- 1 ZSA16011  #%%% ——————- Screw (1/4-40Xx7) ———————————-- 2
E1065-1A = =% ———— Take-up Lever ———--————-----mmmo 1 ZSB08010 %%k ——————- Screw (1/8-44x4.6) ————————--- 1
E1066-0A = f=d 45 —— Take-up Crank Pin ———————-——— 1 ZSB09019 5% —————- Screw (9/64-40x6) ———————————- 1
E1067-0A 4+ 445 % -— Needle Bar Crank Rod ———-—---—- 1 ZSB11024 4% 3%k ————— Screw (11/64-40x8) ———--———-—- 2
E1070-0A 44 ——— Needle Bar --—-——-——-——————————————- 1 ZSB18001 433k ——————- Screw (9/62-28x16) ——————————- 1
E1073-0A 4+ % ¢ (™) - Needle Bar Bushing (Upper) -————--—- 1 ZSHI5002 433k ——————- Screw (15/64-28x8) ——————————- 2
E1074-0A 4 1344 ——— Needle Bar Clamp ———————-—————————— 1 ZSK09001  #23% ————— Screw (9/64-40) - 1
E1078-0A S2jsH ——— Thread Guide Bushing (Upper) ——————- 1

E1081-0A 4+ E % Needle Bar Connecting Link Guide ——- 1

E1100-0A  * $h —————- Upper Shaft -—-———--—-——-——--- 1

E1101-0A * #% ¥ (=) - Upper Shaft Bushing (Left) ———————- 1

E1106-0A i ——————— Crank Cam ———-————-————————————— 1

INDPx17#19 4+ —————————— Needle ————--—————- 1
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B~ CS-3811 x4 (= ) SEWING MECHANISM(2)

F P B Name of Part % ¥ % 3r
Part No Q, TY Remarks
A1103-0A ThEE () - Upper Shaft Bushing (Right) - 1
A1105-0A Add — Pulley ————— 1
A1108-0A ® () Bevel Gear (Upper Shaft) - 1
A1109-0A ® (B Bevel Gear (Vertical Shaft Upper) - 1
A1112-0A EwEg(?) —— Vertical Shaft Bushing (Middle) --—--—--—--—-——--—- 1
A1113-0A EEE(T) — Vertical Shaft Bushing (Under) ----—--—--—--—-——-—- 1
AL117-0A ol Feed Cam Ring —-----————+1-+1--————-----"-"—"—""-—-"-—--— 1
A1130-0A L e Spring ————— 2
A4020-0A H(EWHT) Bevel Gear (Vertical Shaft Upper) - 1
A4021-0A ® (T ) Bevel Gear (Hook Shaft) - 1
E1110-0A B — Vertical Shaft —————"— 1
E1115-0A Bofhe ———————————— Feed Cam Assy. ——mMmm———————————————— 1
E1116-0A s By~ Feed Cam 1
E1121-0A O Crank Rod """ 1
E1122-0A g Feed Forked Connection ——————————---———————-———— 1
RB200200 CAjdrdp ——— Stop Ring ——— 1
XB205001 VK — 0il Felt 2
XB207001 VL — 0il Felt ————r—————— 1
XB207002 o — 0il Felt ————r————— 1
XB210001 o —— 0il Felt ————— - 1
ZSA15017 L —— Screw (15/64/28x8.5) ——————————————m——mmmm 2
ZSA15020 L 5k —— Screw (15/64-28x11) ———————————————m———m—— 2
ZSA16011 I — Screw (1/4-40x7) ————— 4
ZSA16013 B 5k E— Screw (1/4-40%5.5) ———————————————————————————————— 3
ZSA16042 I — Screw (1/4-40x7) ——— 1
ZSB15026 L 5k —— Screw (15/64-28x18) ———————————————m———mmmm—— 2
ZSK18002 L 5k —— Screw (9/32-28) —— 1
ZSL18002 VL —— Nut ——rrere—— 1
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C~CS-3811 % —E s 44 FIRST SECTION GATHERING-ADJUSTING MECHANISM
;g

F 5L ® A Name of Part S AL
Part No Q, TY Remarks
A1162-1A Fldph ————— Reverse Lever Shaft ----—-———---—"—---"""-""— 1
E1154-0A R ALY Set pin """ 1
E1155-0A HEy Set pin """ 1
E1155-2A HE4 Set pin """ 1
E1156-0A FERGE Feed Connecting Link ————-----— 1
E1156-2A FERGE Feed Connecting Link ———--—------— 1
E1157-0A By Set pin -----—1+—1-++--—+-----— 1
E1158-0A e Spring ————— 1
E1159-2A By s Bracket - 1
E1166-2A IR Y Spring —————==——==mmm e 1
E1170-0A b7 45 S Screw-Bar ————————— 1
E1171-0A E A - e — Stopper Pin -——"—-+----"--——— 1
E1172-0A ¥EE Stitch Length Regulator Dial - 1
E4115-2A YR Bracket ————++--+-—+-1-+-+---+-—--— 1
E4414-2A & = pin ------——-+-+—+-+—17""—-——— 1
EM1150-0A R - Feed Regulator ——----"-— 1
EMI161-0A Flph Reverse Lever Shaft ----—-———---—"—----"-""— 1
EM1755-0A * - T 1
OP00100A 0°% O-ring ———————————— = 1
RE000040 EAjtedh ——— E-ring ————+7-—+"""""-—r———————— 3
ZMA04002 LV == Screw (M4-0.7x6) ——————————————————————mmm— 2
ZSB11024 bR 5k = Screw (11/64-40x8) —————————————————————— 4
ZSB12009 bR 5k S Screw (3/16-28x8) -~ 1
ZSB12014 bR 5k S Screw (3/16-32x8) - 1
ZSB15007 bR 5k S Screw (15/64-28x12) —————————————————————————————— 2
ZSB15013 b 5k = Screw (15/64-28x8) ——————————————————— 1
ZSD15003 bR 5k = Screw (15/64-28x16.5) ——————————————————————————— 1




D. CS-3811 4 mrk#%& PRESSER FOOT MECHANISM

ZSF 32001

ZSN32001

A1184—0A :
} E1207—0A
. 1 F1193—0A
\\
_ Q. ZSG12009
E1180—-0A 7SB11022 —@. 5@
=1208-0A ™~ E1044—0A
ZSA11007 —
=1185-04 ‘ A1201—0A EM1195—0A
@ A1200—0A
.
ZSA15017 YD030012
//4- 7SB09017
- ! i
///’ | 251
7SB11035 L /'§ EM1231—0A ZSB11017
E1054—0A !
| EMBTTT—0A E1194—0A
ZSQ06001

ZSA11009 E1183—0A
10 g/,/



D~ CS-3811 3 %r4% 4 PRESSER FOOT MECHANISM

F P B Name of Part % ¥ % 3r
Part No Q, TY Remarks
A1184-0A R EgEF Presser Spring ————————--—————————mm 1
A1200-0A FPHEE — Presser Bar Lifter ---—-—-—————7+71-+-—+-—"+-"-——"+"—-""-"—-—— 1
A1201-0A FeEEs Presser Bar Lifter Pin ----------—-—1--——"-——- 1
E1044-0A Moy - Tension Releasing Pin ---—-————-"——-"—"—-—"-"-—"-"— 1
E1054-0A S — Arm Thread Guide ———"—"—""—"""—"""""—"""""—"""- 1
E1180-0A ELINES — presser Bar ------------————-—4-"-+-+-+———-—""-"--—-—— 1
E1183-0A fHRryE Presser Bar Bushing ——mMmMm—"———————————— 1
E1185-0A FRHTE - Presser Bar Holder ——————"——""+""-""""""""""""""— 1
E1191-0A FEeHELE Knee Lifter Lever ———————+-7"-"-"-""-"-""-"-"""""""""— 1
E1192-0A PEREAERE ——- Knee Lifter Lever Joint ----—-————————————— 1
E1193-0A gEH Knee Lifter Connecting Rod - 1
E1194-0A EEE — Spring ——————————— 1
E1207-0A R Upper Thread Releasing Cam —-————---————-———————— 1
E1208-0A LA Guide Plate —————--———-————mmmmm 1
EM1195-0A LR Knee Lifter Connecting Rod Finger —————————--—— 1
EM1231-0A NoFeRr pPresser foot ------------—-————-—-—-"-"+—-"+-""-————""-—-— 1
EM6111-0A 7 B —— knife ----------------—-—-—-+.-++-—++-+-++-. - 1
YD030012 wEY Spring Pin ---------———+--+-1--+-++-—--— 0 : ;i o 1
ZSA11007 LA —— Screw (11/64-40x8) ———————————————————————————— 1
ZSA11009 47 5% — Screw (11/64-40x2.8) —————————————————————— 1
ZSA15017 LV == Screw (15/64-28x8.5) ——————————————————mmmm 1
ZSB09017 LV == Screw (9/4-40x8) —————————————————mm——— 1
ZSB11017 LA —— Screw (11/64-40x12) ——————————————————————————— 2
ZSB11022 4 5% —— Screw (11/64-40x7) ——————————————————————————————— 2
ZSB11035 LA —— Screw (11/64-40x6) ————————————————————————————— 1
ZSF32001 47 5% — Screw (1/2-28x38) —————-—————————————— 1
ZSG12009 47 5% — Screw (3/16-28) ~———"-—-"-"-"-"--"-"-"-—""——— 1
ZSG15003 47 5% — Screw (15/64-28) ~———"——————————————— 1
2SG20003 LA — Screw (5/16-24) 1
ZSL12002 13y —— ot ----———————-—1-———----- -4 1
ZSN32001 Lty — wut -------——4——-—-—"+-—+-"+-+-+"&"&"-"—"""—"—"—"—- 1
75006001 LA — Screw (3/32-56x3) ——————————————————————— 1
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E~CS-3811 ¢ 3nax 445 (- ) FEED ROTATING SHAFT MECHANISM(1)

R R LR Name of Part TH R EHBORE LR Name of Part i
Part No Q, TY Part No TY
A1130-0A @ 4 B =s&F§ - Spring ———————————————————————— 1 RB200250 CAj4r¥k ——— Stop Ring ————————————— 1
BWPHS6 ik F e 3K Bearing ———————— 1 WA069001 T %P ———— Washer - 1
BWPHS6L ~ zk#k & = 4l#hK Bearing ——————————————————————————— 1 XB206003 i 4§ ————————— 0il Felt ————————-— 1
E1279-0A 4 #53 & & -—— Presser Regulating Bracket ————————- 1 YD0O30012 34 4 ————— Spring Pin —————————————- 2
E1280-0A 38§ ¥+4% = —— Spring Guide Bar Complete —————--——- 1 ZNGO5012 4R %k —————————- Screw (M5-0.8) —————-—————- 2
E1281-0A Rigsiy ————- Spring ————————————————————————- 1 ZMG06003  ¥.3% ——————— Screw (M6-1.0) ———-—-————- 1
E1282-0A 4= %5l #4% ——— Walking Foot Guide Link ——————-—--— 1 ZMLO5002 ity —————— Nut —————— 2
E1283-0A & fa¥4 —— Bell Crank Guide Pin ———-—————————— 1 ZMLO6001 42ty - Nut 1
E1284-0A  ##. Bell Crank Guide Bracket Block ----- 1 ZMLO600Z ¥}ty —————————- Nut - 1
E1285-0A & {m¥3.if 2 - Bell Crank Guide Bracket —————————— 1 ZMLO6003  #2My - Nut 1
E1287-0A  # 2 f& i 4% - Feed Lifting Rock Shaft Link ———-———- 1 ZSAL1007  ¥3% —————mmm—m Screw (11/64-40x8) ———----—- 2
E1288-0A GEF 2 —— Prop Up Plate ~————————— 1 ZSA16011 2 5% —————— Screw (1/4-40x7) ———————-— 2
E1291-0A 1+ #4$h%E ¢ -— Feed Rotating Shaft Bushing ————-——- 2 ZSBI1017T 8} 3k Screw (11/64-40x12) ————— 2
E1295-0A * ##hd 45 —— Feed Rotating Shaft Crank ————————— 1 ZSB11024 423k - Screw (11/64-40x8) ——————- 2
E1298-0A i~ ——-——— Eccentric Cam —————————————————— 1 ZSB12011  #2%% ————————— Screw (3/16-28x10) ——————- 2
E3500-0A  #dhw ———— Feed Rotating Shaft Assy. ————————-- 1 ZSB16004 &% %k ————————- Screw (1/4-24x16) ———--———- 1
EM1286-0A L A% ——— Bell Crank ————--——————-——— 1 ZSF18001  #A5% ———————— Screw (9/32-28x31) ——————— 1
EM1297-0A 4% ————— Connection Rod ———————--—-——-— 1 ZSG16002 8% %% - Screw (1/4-40) ——--—-—————- 1
EM1426-0A 4% ————— Connection Rod —————————————————— 1 ZSL18002  #2ty —————— Nut ——— 1
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E~CS-3811 ¢ 3nax 4 (= ) FEED ROTATING SHAFT MECHANISM(2)

F LI PR LA Name of Part % i % i
Part No Q, TY Remarks
E1287-1A Jo prid s Walking Foot Connecting Link ~——————————— 1
E1420-0A ERph Feed Driving Shaft -----—-————————--—--—--- 1
E1421-0A FREE () — Feed Driving Shaft Bushing (Left) --——————-— 1
E1423-0A FRpEE () —— Feed Driving Shaft Bushing (Right) -————- 1
E1425-0A Hfid 5 Feed Driving Rock Shaft Crank ———————---—————-—— 1
E1426-0A it S Feed Driving Connecting Link —————————————————— |
E1430-0A Hfid 5 — Feed Driving Rock Shaft Crank ————————--——————-—— 1
E1431-0A o mgrok T PORE Feed Connecting Lever ————————————————- 1
E1432-1A FH e Feed Connecting Slick Block Complete ———————---———- 1
E1435-0A e ———= Hinged Pin ----—-—-—1-—-————---—— 1
E1437-0A FEARF Feed Arm ———--—-----------—————— 1
E1438-0A oy Walking Foot Guide Bracket ----—-----—----—---——— 1
E1439-0A £ ) = Slide Washer ———+—"—""—— 2
EM1435-0A ehjoogr Valking Foot ~----—-——-"7"7-1-+—"—"-"-"-""""""""""""""— 1
WA069002 THE vasher -------—-—-—-————————---—--— 1
WB031001 BERE Spring Washer - 2
YB040025 E A - Taper Pin 1
ZSA11007 LV = Screw (11/64-40x8) ————————————————————————mmm— 1
ZSB09017 LV R = Screw (9/64-40x8) -~ 1
ZSB09018 LV IRE = Screw (9/64-40x6.5) ———————————————————mm———m 2
ZSB11017 VK = Screw (11/64-40x12) ————————————————————mm—mmmm 2
ZSB16004 LV RH = Screw (1/4-24x16) ——————————=————————————————m————— 1
25616002 B 5k = Screw (1/4-40%X5) ————————————————————————————————— 1
25G16035 B 5k = Screw (1/4-40x10) ————————————————mmmm 1
25G18003 LV H = Screw (9/32-28x7.5) —————————————————————————————— 1
ZSH15002 LV RE = Screw (15/64-28x8) ———————————————————mmmm 1
ZSL16003 U7ty = \wut -—-—-———1—+——-rr—— 1
ZSL18002 U7ty = \wut -—-—-———1—+——-rr—— 1
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F~CS-3811 % = B 3zsis &4 4 SECOND SECTION GATHERING-ADJUSTING MECHANISM
I F R Name of Part i % ix
Part No Q, TY Remarks
E1012-2A ®E = Arm Side Cover ————————————————————————— 1
E1158-0A By Spring —————————— 1
E1170-0A b {5 = Screw-Bar - 1
E1171-0A A e — Stopper Pin ------—-—-———1———-"--""-"-—"-- 1
E1172-0A ¥R Stitch Length Regulator Dial - 1
E1375-2A TRAPE Cord Holder --———---——--——————————m 1
E1700-2A FETERE ——— Solenoid For Touch-Back ---—-—-—----—---—----------— 1
E1701-2A FHTERE Solenoid For Touch-Back -—————---------—-----— 1
E1702-2A 2R = Vasher ————++-+-+-+—""""————— 1
E1703-2A L Plunger ~————————— 1
EM1175-0A WEE Length Control Plate -~ 1
EM1751-0A P9 == Bracket ————— 1
EM1752-0A I Hinge Stud - 1
EM1753-0A sy —————————————— Eccentric Camg ---—-———————"-"-—"—"—"H""-"—"—""-""""""""—"-"-— 1
EM1754-0A # i ———= Back -+ 1
EM1756-0A E ———= Protecting Plate ————-————-—-—-—-—--—— 1
EM1757-0A iy == Washer --———----—---- 3
EM1758-0A Hos B~ Regulating Eccentric --—---——--—""-—— 1
EM1759-0A FlE B - Regulating Block --————--—------—""—""-—— 1
EM1760-0A AEF Spring ——————— 3
EM7018-0A A¥EFIEL stad ~-—--"—""-""-""""""""""— 1
EM7019-0A A¥EFLIEL stad ~-—"-+"-"-""-"""-""""""""— 1
EM8060-0A TR Rotary Solenoid ----—-———---———"""-"—"""""—""- 1
RE000050 EAjdelt ——— E-ring ——"—"-—1-+-—————— 1
RU010100 REHERF - Nylon Cable Tie ————————————————————————————m———— 4
RU20UC05 e F T4 Cable Clamp ~————""""-""—""—""—"""""————————— 1
ZMB04011 LV ———= Screw (M4-0.7x8) —————————————————mm——mmmm 5
ZMB04016 LV ———= Screw (M4-0.7x10) ————==————=———————————mm——— 1
ZMK04012 LU == Screw (M4-0.7) - 1
ZSB11017 LU == Screw (11/64-40x12) - 4
ZSB11024 LU == Screw (11/64-40x8) ——————————————————————————————— 4
ZSB12009 LU ———= Screw (3/16-28x8) - 1
ZSB15007 LU ———= Screw (15/64-28x12) ——————————————————— 2
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G.CS-3811 ###% ROTARY HOOK MECHANISM

EM4066—0A WAO79008
EM4065—0A
EM4068—0A
//
=
7 EM4046—0A E4010—-1A
///

WH208006

XBZOSOO1

E4013—0A
///
E6016—0A E4O14—0A% 7SB11017
—
7SB11092 ZSA11011
E40T1—=1A ZSF09007
E6100—1A

EM7175—0A

E;ﬁ 1-0A
E4310—-0A

ZSC11003 4%

D

’ '\!‘ !

—E4080—-0A

ZSB11021

E4086—0A

E4085—0A

Z5SB06004




G~ CS-3811 £ # # ROTARY HOOK MECHANISM

® *5.7% B2 L4 Name of Part FH R EHBORE LA Name of Part i
Part No Q, TY Part No TY
E4010-1A g ————— Lower Shaft —————————————————————— I VAOT9008 Z&E — Washer ———————————————— 2
E4011-1A 7 #h% # (=) Lower Shaft Bushing (Left) —————---—- 1 WH208006 - %M -——-——— Washer -—————-————-————— |
E4013-0A T #h% ¥ (+) Lower Shaft Bushing (Right) ————— 1 XB205001 & fﬁ ——————————— 0il Felt ——————— 1
E4014-0A =% ———— Collar ————————————————— = 1 ZMJ05002 RSk ————————- Screw (M5-0.8x12) ——————— 1
E4080-0A 447t ————- Slide Plate Assy. —————-—--—--——m-mv ATV (R T — Screw (11/64-40x4.5) ————- 2
F4084-0A &4 - Slide Plate ——-—---—-mmmmmmmmmmme 1 ZSAI60I2  #R%% e Screw (1/4-40x4) —————————- 2
E4085-0A GEFHF ———- Spring For Slide Plate ————————————- 1 ZSB06004  #%3% ————————— Screw (3/32-56x2.2) —————- 2
E4086-0A %4 & -———- Cloth Guide Plate ————————- 1 ZSB11017 A5k ————v Screw (11/64-40x12) ————— 1
E4310-0A # &3 &4335%  Screw (M3-0.35x9.5) —————————————- 1 ZSB11021  #}3% ————————— Screw (11/64-40x5.5) ——-—- 2
E4311-0A F& 48§ -—— Spring ——————————- 1 ZSB11092 A5k ——————v Screw (11/64-40x15) ——————- 1
E6016-0A # & ———- Bobbin Case Opener ———--——————————-—- 1 ZSC11003 % %% ————— Screw (11/64-40x9) —-—————- 1
E6100-1A  #& ——- Rotary Hook Assembly ----——-----—-—-—- 1 ZSC11010 % %% - Screw (11/64-40x7.8) —————- 1
E6105-2A ##& ————- Bobbin Case Complete ————————-————-—- 1 ZSF09007  #%%% —————m— Screw (9/64-40x11) ———————- 2
EM4046-0A #HBF ————— Rocking Arm ——————————--——— 1 ZSG18003 A5k ——————v Screw (9/32-28x7.5) ———— 1
EM4048-0A g5 —————- Link —— 1 ZSG18013 433k - Screw (9/32-28x6.9) —————- 1
EM4065-0A #h —————————- N A —— 1 ZSL18001  #fty - Nut 2
EMA066-0A i ——————- Bushing ————-—-—mmmmm e 1

EMA067-0A #& ——————- Rocking Link - 1

EM4068-0A #A ————- Guiding Bracket ---———----—---—- 1

EM6050-0A 44 ————- Needle Plate ——————————— 1

EM7006-0A % ——v Bobbin e 1

EM7175-0A ##% ——— Edge Guide - |



H. CS-3811 A& # Mg ZIGZAG FEED MECHANISM
WA159002

ZSB08001 E4044—0A g;»—-RBZOO15O

EM4050—0A

EM4049—-0A
REOOOQS50

% EMB052—-0A

WAO60011

" EM4051-0A 1
S

.~ E4041—0A

EM4051-1A

EM4045—-0A

ZSB08001 ZSK24001

EMB051—-0A

EM4050—-1A
EM4042-0A

WA150003
WA150004
WA150005

ZSB12012 EM4030—-0A

A4035—0A

EM4035—0A



H~CS-3811 = + 3 # 4 ZIGZAG FEED MECHANISM

R R LR Name of Part g R EHBORE LA Name of Part E 'S
Part No Q, TY Part No Q, TY
A4035-0A  F TiEpldhd 4w Feed Lifting Rock Shaft Crank Assy. 1 RB200150 CA%4rTE ——- Retaining Ring ———————- 1
E4040-0A kT Eflgh —— Feed Rock Shaft -———-—-———-—-——— 1 RE000050 Eaj3rsk ————- E-Ring ———————- 1
E4041-0A ##$h% ¥ (=) - Feed Rock Shaft Bushing (Left) ———- 1 WA060011 T #m® ———— Washer ~———————————— 1
E4043-0A ##$h% ¥ (+) - Feed Rock Shaft Bushing (Right) —— 1 WAI50003 T #® ——— Washer ~——————————————— 1
E4044-00  %IB - Collar —————mmmmmmmmmm e 1 WAI50004 % %[® —— Washer —-----—--——-mmmmm 1
E4046-0A ##l$hd 4m(+ ) - Feed Rock Shaft Crank (Right) ——— 1 WAI50005 = 4B ——— Washer ——————————— 1
E4047-0A i #Ldw# o4 —— Peed Rock Shaft Crank Pin —--—-———- 2 WAI59002 T EE - Washer —-----—--——-mmmmm 1
EM4030-0A ™ i skidh ———— Feed Lifting Rock Shaft -——————————- 1 ZSALI013 42 8k - Screw (11/64-40x6) ——————- 4
EM4035-0A + T i#lghd 4wk Feed Lifting Rock Shaft Crank Assy. 1 ZSA15020  #F3% ——— Screw (15/64-28x11) —————- 1
EM4042-0A {é-k-Ti## % —— Feed Connection Crank (Back) ————- 1 ZSA16012  #%5% —————— Screw (1/4-40x4) —————————- 2
EM4045-0A {s-k-T## % —— Feed Connection Crank (Front) ————- 1 ZSB08001 &3 %5% ——————— Screw (1/8-44x6) ————————— 4
EM4049-0A #mE —————— Collar ———m—————————— 1 ZSB11019 % %% ———— Screw (11/64-40x13) —————- 2
EM4050-0A #+ & 5 ————— Feed Bar (Front) ————————— 1 ZSB12012 % %% ———— Screw (3/16-28x15) ——————- 2
EM4050-1A {8 & 5 ————— Feed Bar (Back) ~—————————— 1 ZSB15013  #% 5% —————— Screw (15/64-28x8) ———————- 2
EM4051-0A #h —————————— shaft ——————-——-—-— 1 ZSB16004  #% %% ———————— Screw (1/4-24x16) ————————- 1
EM4051-1A #h ———————— shaft ——————-——-—-— 1 ZSK24001  #%3%% ——————— Screw (3/8-28) ——————————- 2
EM6051-0A {84l ——— Feed Dog (Back) —————————— 1 ZSL24003 %My ————— Nut ———————————— 2
EM6052-0A = ¥ fldidp ——— Feed Dog (Front) ~—————————- 1
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[.CS-3811 g4 OIL LUBRICATION MECHANISM

75812008 — @y

A1131—1A A1134—0A——

— A1131-2A  — A1131-0A

[ XB320001

XA300035

A1077—0A
7SL11005
XB305002
E1375—0A E1575—-1A
u'i E1372—1A
N
S B11017 il XB305001 A4022—0A —

| 7SB11017
S— A1 o77—0A~$
<>

E4175—-0A Ei XB305002

WA059008

ZSB1101 74?

22

A1136—0A

E1372—0A ———

A1135—-0A

-9

SN

A4024—0A
A4023—0A

~

XC300570

E4174—0A

7

ZSB0O9011

Y

ZSB15009

ZSB11015

E1132—-0A

XB216001

A1133—0A

XA500150



[~ CS-3811 @ i# F 4 #& OIL LUBRICATION MECHANISM

R RS RE LR Name of Part T FEE ORE LA Name of Part i+
Part No Q, TY Part No Q, TY
A107TT-0A @ EF - Needle Bar Upper Bushing Cap ————--- 3 WA059008  * #ZL P ————— Washer -————-——-———- 4
AI131-0A # Fe ——— 0il Cap Assy. ————————————————————— 1 XA300035 & ————————— 0il Wick - |
A1131-1A  + F ——— Upper 0il Cap —————————————————"— 1 XA500150 & ———————— 0il Wick —————- 1
Al131-2A  * &% ——— Lower 0il Cap —————————————————— 1 XB216001 i #f ————— 0il Felt ——————————— |
A1133-0A  #H ————- 0il Tank (Right) - 1 XB305001 i ff - 0il Felt - 1
A1134-0A ¥ #¥% 2 —— Gear Box (Upper Set) ———————————--— 1 XB305002  #Hf ————- 0il Felt - 2
A1135-0A ¥ #wE (5 7 ) Gear Box (With Teeth)(Upper Set) -— 1~ XB320001 i —————— 0il Felt - 1
A1136-0A *F## % (& 7 ) Gear Box (Without Teeth)(Upper Set) 1 XC300570 ~*LH: ———————— Wool Yarn ———————————— 3
A4022-0A T¥#EF = —— Gear Box (Lower Set) —————————— 1 ZSB09011  #A5% —————v Screw (9/64-40x6.5) ———— 1
A4023-0A T##%E(F 7 ) Gear Box (With Teeth)( Lower Set) —- 1 ZSB11015  #R5% ——————v Screw (11/64-40x8.5) ————- 2
A4024-0A T & #E(& 7 ) Gear Box (Without Teeth)( Lower Set) 1 ZSBI1017 433k —————mmm—o Screw (11/64-40x12) -—————- 6
E1132-0A ##F ——— Cover Plate ———————————-—v 1 ZSB12008 &3 %k —————-——m—e Screw (3/16-24x12) ———————- 1
E1372-0A @ &g ——— O B L 1 ZSBI5009 4% 3k —————--—— Screw (15/64-28x13) -—————- 1
E1372-1A &g ——— O L —— 1 ZSL11005 &%ty ————————— Nut - 1
E1375-0A @ s ¥ =% -— 0il Pipe Holder ——————--—————— 1

E1375-1A W@ s ¥ =% -— 0il Pipe Holder ——————---—-—-— 1

E4172-0A ® < ssEF - Tube Holder ——————o 1

E4173-0A @ F ——— 01l Pipe Supporter ————--—————————— 1

E4174-0A  # sm# =% --—- 0il Pipe Holder —————-——--—--—— 1

E4175-0A %% ———- Gasket For 0il Reservoir ————————— 1
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J.CS-3811 mt#+(—) ACCESSORIES(1)

AN

A7000—-0A E1050—0A
A7012—1A
((GOLDEV WHEEL )
A7001—0A E7022—0A
I
= -
INDPx17#19 EM7006—0A ZMT05001
=)=
B=—= -
A7010—-1A A7010—0A A7011—=1A

= -

A7010—-2A

A7012—0A

=5

E7021-0A

WAO059003

EH7014—0A

[0) m——

A7011-0A

E7015—-0A

=



J ~ CS-3811 *¢ # (- ) ACCESSORIES(1)

FE RIS B E LA Name of Part
Part No
AT000-0A 12K Accessory Bag ——————————————————————————
A7001-0A dgE Vinyl Cover ——————————————————mm 1
AT010-0A WA+ (0] ) e Screw Driver (Small) -—-————---————--—mmmm 1
AT010-1A WA+ (¢ ) - Screw Driver (Middle) - 1
A7010-2A Wiade 3 (4) ———————— Screw Driver (Large) ————————————————————————— 1
AT011-0A g - Nail ————————mmmm 10
AT011-1A g - Nail ————————mmmm 4
AT012-0A () Oilier (Small) ————————— 1
AT012-1A (e ) Oilier (Middle) - 1
E1050-0A R ———= Spool Pin - 1
E7015-0A T 0il Pan ————-———-——mm 1
ET021-0A {6 dde Head Hinge --————————— 2
E7022-0A ek~ Rubber Hinge ------—7""-"+"+"-"-——"+""""""""""""""""""""-— 2
EH7014-0A b+ — Tweezers ———— 1
EM7006-0A % - Bobbin - 4
EMT7040-0A BRATE Bobbin Winder —-———-————-——-—--— 1
INDPx17#19 & . Needle ————-———--—mmmmm 4
WA059003 THE Washer —————---—---—---——————— 2
2

ZNMT05001 b 5k == Screw (4.5x20) -



J.CS-3811 m#(=) ACCESSORIES(2)

E7026—1A
E7026—0A

EM1536—0A
EM1535—0A

EM1535—0A

EM1531—-0A

26

EM1537—0A
EM1534—0A

EM1536—OA@iI®

EM1532—0A

EM7050—-0A

EM7016—1A

MQ04021
$—/MB04023

4
ZMT05003 g
WA059003::ifi

EM7016—2A
ZMB04011



J ~ CS-3811 *t # (= ) ACCESSORIES(2)

FE RIS R L Name of Part i i % 3z
Part No Q, TY Remarks
E7026-0A BBH Head Cushion - 2
ET026-1A BB RE Head Cushion -——————-—---—-————————— 2
EM1531-0A 15 = Lever —————————— 1
EM1532-0A $ih - shaft --—-——————H—H—————--- 1
EM1533-0A I — Hinge Stud -+ 1
EM1534-0A S - Spring ————-——————mm 1
EM1535-0A AR Stud Screw --———-——-——— 2
EM1536-0A f £ - ko ~—---"-""iiiiio—————-— 2
EM1537-0A R ¥ Stud Screw ---——————————————— 1
EM7016-0A A¥E —— Belt Cover ————————--———— 1
EM7016-1A AFECL) Belt Cover (Upper) ——-——--—-——————————————————————— 1
EM7016-2A AFELFE Belt Cover Stand —-——-—--———————————————————————— 1
EM7016-3A AR EFE Cover ——————————————— 1
EM7017-0A R FU) —— Belt Cover (Back) ——————r 1
EM7030-0A Brgy B Knee Lifter Assy. —mm™m—————————————— 1
EM7050-0A B ———= Thread Stand ~—--—-—---—"-"—"""-—""-""""-—-"— 1
J7030-0A M S Thread Stand ~—-—-———-——-————— 1
WA059003 5 S Washer —————---—---—---——————— 2
ZMB04011 LU - Screw (M4-0.7x8) —————————-———mmmmmmmmmm 1
ZMB04023 LU - Screw (M4-0.7x6) ——————— 3
ZMQ04016 17 5% - Screw (M4-0.7x8) ————————— 1
ZMQ04021 175 == Screw (M4-0.7x6) ——————————————————————mm—— 4
ZNT05003 B Wood Screw ---——-—--—--"""""—""——— 2
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K~ CS-3811 % * 5.8 &2 | ¥t P NUMERICAL PARTS-LIST

F LA Pl % P58 P ||RE5L5 Pl |5 Pl |25 [ S
PARTS  NO. PAGE PARTS  NO. PAGE PARTS  NO. PAGE PARTS NO. PAGE PARTS NO. PAGE
A1013-1A 2 A4022-0A 22 E1065-1A 4 E1185-0A 10 E1431-0A 14
A1022-0A 2 A4023-0A 22 E1066-0A 4 E1191-0A 10 E1432-1A 14
A1025-0A 2 A4024-0A 22 E1067-0A 4 E1192-0A 10 E1435-0A 14
A1042-0A 2 A4035-0A 20 E1070-0A 4 E1193-0A 10 E1437-0A 14
A1051-0A 2 A7000-0A 24 E1073-0A 4 E1194-0A 10 E1438-0A 14
A1071-0A 4 A7001-0A 24 E1074-0A 4 E1207-0A 10 E1439-0A 14
A1076-0A 4 A7010-0A 24 E1078-0A 4 E1208-0A 10 E1700-2A 16
A1077-0A 4,22 A7010-1A 24 E1081-0A 4 E1279-0A 12 E1701-2A 16
A1082-0A 4 A7010-2A 24 E1100-0A 4 E1280-0A 12 E1702-2A 16
A1103-0A 6 A7T011-0A 24 E1101-0A 4 E1281-0A 12 E1703-2A 16
A1104-0A 4 A7011-1A 24 E1106-0A 4 E1282-0A 12 E3500-0A 12
A1105-0A 6 A7T012-0A 24 E1110-0A 6 E1283-0A 12 E4010-1A 18
A1108-0A 6 A7012-1A 24 E1115-0A 6 E1284-0A 12 E4011-1A 18
A1109-0A 6 BWPHS6 12 E1116-0A 6 E1285-0A 12 E4013-0A 18
A1112-0A 6 BWPHS6L 12 E1121-0A 6 E1287-0A 12 E4014-0A 18
A1113-0A 6 E1012-2A 16 E1122-0A 6 E1287-1A 14 E4040-0A 20
ALT17-0A 6 E1020-0A 2 E1132-0A 22 E1288-0A 12 E4041-0A 20
A1130-0A 6,12 E1021-0A 2 E1154-0A 8 E1291-0A 12 E4043-0A 20
A1131-0A 22 E1026-0A 2 E1155-0A 8 E1295-0A 12 E4044-0A 20
A1131-1A 22 E1027-0A 2 E1155-2A 8 E1298-0A 12 E4046-0A 20
A1131-2A 22 E1028-0A 2 E1156-0A 8 E1372-0A 22 E4047-0A 20
A1133-0A 22 E1029-0A 2 E1156-2A 8 E1372-1A 22 E4080-0A 18
A1134-0A 22 E1044-0A 10 E1157-0A 8 E1375-0A 22 E4084-0A 18
A1135-0A 22 E1050-0A 24 E1158-0A 8,16 E1375-1A 22 E4085-0A 18
A1136-0A 22 E1052-0A 2 E1159-2A 8 E1375-2A 16 E4086-0A 18
A1162-1A 8 E1053-0A 2 E1166-2A 8 E1420-0A 14 E4115-2A 8
A1184-0A 10 E1054-0A 10 E1170-0A 8,16 E1421-0A 14 E4172-0A 22
A1200-0A 10 E1060-1A 4 E1171-0A 8,16 E1423-0A 14 E4173-0A 22
A1201-0A 10 E1061-0A 4 E1172-0A 8,16 E1425-0A 14 E4174-0A 22
A4020-0A 6 E1063-0A 2 E1180-0A 10 E1426-0A 14 E4175-0A 22
A4021-0A 6 E1064-0A 4 E1183-0A 10 E1430-0A 14 E4310-0A 18
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K~ CS-3811 %

= 5s 2 | Bt NUMERICAL PARTS-LIST

F LA Pl % P50 P ||R 5L Pl |5 Pl |29 P
PARTS  NO. PAGE PARTS  NO. PAGE PARTS  NO. PAGE PARTS NO. PAGE PARTS NO. PAGE
E4311-0A 18 EM1532-0A 26 EM6050-0A 18 WA060011 20 ZMB04016 16
E4414-2A 8 EM1533-0A 26 EM6051-0A 20 WA069001 12 ZMB04023 26
E6016-0A 18 EM1534-0A 26 EM6052-0A 20 WA069002 14 ZNG05012 12
E6100-1A 18 EM1535-0A 26 EM6111-0A 10 WA079008 18 ZNG06003 12
E6105-2A 18 EM1536-0A 26 EM7006-0A 18,24 [|WA150003 20 ZMJ05002 18
E7015-0A 24 EM1537-0A 26 EM7016-0A 26 WA150004 20 ZNK04012 16
E7021-0A 24 EM1751-0A 16 EM7016-1A 26 WA150005 20 ZML05002 12
E7022-0A 24 EM1752-0A 16 EM7016-2A 26 WA159002 20 ZML06001 12
E7026-0A 26 EM1753-0A 16 EM7016-3A 26 WB031001 14 ZML06002 12
E7026-1A 26 EM1754-0A 16 EM7017-0A 26 WB041002 2 ZML06003 12
EH1021-0A 2 EM1755-0A 8 EM7018-0A 16 WH208006 18 ZMQ04016 26
EH1025-0A 2 EM1756-0A 16 EM7019-0A 16 XA300035 22 ZMQ04021 26
EH1030-0A 2 EM1757-0A 16 EM7030-0A 26 XA500150 22 ZNMT05001 24
EH1042-0A 2 EM1758-0A 16 EM7040-0A 24 XB108002 4 ZNMT05003 26
EH7014-0A 24 EM1759-0A 16 EM7050-0A 26 XB123001 2 ZSA11007 10,12, 14
EM1010-0A 2 EM1760-0A 16 EM7175-0A 18 XB205001 6,18 ZSA11008 2
EM1020-0A 2 EM4030-0A 20 EM8060-0A 16 XB206003 12 ZSA11009 4,10
EM1026-0A 2 EM4035-0A 20 EM8120-0A 2 XB207001 6 ZSA11011 18
EM1038-0A 2 EM4042-0A 20 INDPx17#19 4,24 XB207002 6 ZSA11013 20
EM1038-2A 2 EM4045-0A 20 J7030-0A 26 XB210001 4,6 ZSA15017 6,10
EM1150-0A 8 EM4046-0A 18 OP00100A 8 XB216001 22 ZSA15018 4
EM1161-0A 8 EM4048-0A 18 RB200150 20 XB305001 22 ZSA15020 4,6, 20
EM1175-0A 16 EM4049-0A 20 RB200200 6 XB305002 22 ZSA15021 4
EM1195-0A 10 EM4050-0A 20 RB200250 12 XB320001 22 ZSA15022 2
EM1231-0A 10 EM4050-1A 20 RE000040 8 XC300570 22 ZSA16010 4
EM1286-0A 12 EM4051-0A 20 RE000050 16,20 [|YB040025 14 ZSA16011 4,6,12
EM1297-0A 12 EM4051-1A 20 RU010100 16 YD030012 10,12 ||ZSA16012 18, 20
EM1426-0A 12 EM4065-0A 18 RU20UC05 16 ZMA04002 8 ZSA16013 6
EM1435-0A 14 EM4066-0A 18 WA059003 24 ZMB04002 2 ZSA16042 6
EM1530-0A 2 EM4067-0A 18 WA059003 26 ZMB04011 2,16 ZSB06004 18
EM1531-0A 26 EM4068-0A 18 WA059008 22 ZMB04011 26 ZSB08001 20
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K~ CS-3811 % i* 5% &1 F #cdtpe

NUMERICAL PARTS-LIST

F LA Pl % P58 P ||RE5L5 Pl |5 Pl |25 [ S
PARTS  NO. PAGE PARTS  NO. PAGE PARTS  NO. PAGE PARTS NO. PAGE PARTS NO. PAGE
ZSB08010 4 ZSC11010 18
ZSB09011 22 2SD15003 8
ZSB09013 2 2SD20007 2
ZSB09016 2 ZSF09007 18
ZSB09017 10,14 ||ZSF18001 12
ZSB09018 14 ZSF32001 10
ZSB09019 4 25G12009 10
ZSB11015 22 25G15003 10
ZSB11017 10 25G16002 12, 14
ZSB11017 12,14, 16, ||ZSG16035 14
18,22 ||ZSG18003 14,18
ZSB11019 20 25G18013 18
ZSB11021 2,18 25G20003 10
ZSB11022 10 ZSH15002 4,14
ZSB11023 2 ZSK09001 4
ZSB11024 4,8,12, 16]|ZSK18002 6
ZSB11035 10 2SK24001 20
ZSB11092 18 ZSL11005 22
ZSB12008 22 ZSL12002 10
ZSB12009 8,16 ZSL16003 14
ZSB12011 12 ZSL18001 18
ZSB12012 20 ZSL18002 6,12, 14
ZSB12014 8 25124003 20
ZSB15007 8,16 ZSN16001 2
ZSB15009 22 ZSN32001 10
ZSB15013 8,20 ZSQ06001 10
ZSB15026 6 ZSR16002 2
ZSB16004 12
2SB16004 14, 20
ZSB18001 4
25C11003 18
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